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LIENTE / Customer / Clfan CERTIFICADO DE INSPECCION

FORGINGS FLANGES&FITTING .

ssm?RA?Lwooo DRIVE, INGS LLC Inspection Certificate - Certificat de Réception 15010474134

SUITEB

'Jg:smb" TX 77078 FECHA: Ne 142483 HOUA:

Date: 26/116/2011  No. Page: 1
PRODUCTO FLANGES 5U PEDIDO N.° DE
Articie - Produi Your Order No. 172566-HTON of -de 20i07/2011
Votre Cde. N.¢

NORMAS APLICABLES ASME B16.5:09

ZRequirements - Normes Applicable:

ASME B16.47-06

2! ATERIAL CORRESPONDIENTE  ASTMAT05N-10

fatarial Correspondent - Qualite
0DO DE FUSION (%)

ASME SATO5N-10
NACE MR-01.75/18015156-2-05 & MR-01-03/03

loe] Making - Elaboration de l'scie
O E=Elec. Y= Oxigeno bas:cc

S idees e i N o B

sat1922184 5618000236 5616008987 ULMA FORJA, S.COOP,
B° Zubillaga. 3 - Apda. 14

20560 ONATI (Gipuzkoa) SPAIN
Tel.: 34 - 943 780552

Fax: 34 - 943 78180¢

E-mail; uima@ulmapiping.con

Certified acc. PED 97/23/EC+AD2000-WL

by TUV Rhsinlana

N.° 07 202 £/Q 02 T34<

DEPARTAMENTO  QUALITY ASSURANCE
Section

Dépariemenl

MARCA DEL FABRICANTE
Mark of factary
Marque du fabricar

87642

' PROQETA . SPECMEN  + .
% PARTIDA CANTIDAD DESCRIPCION . OBSERVACIONES coMDANJREstrENcw WYEWIAEL.':;% Esm:cc:ou RESILIENCIA : DUREZA
ltom " Quantity Description R _ Rematks . HeatNo T.Stength *Y.Sbength - ppongoment 229 Area i impact fest : M”d”f“
Foste Quantité Description Obsarvations ~ N.°Coulge .ResistRupt 0.2%  : Lodd . Stfclon : Résilionce R Dureté
§ e e e o e MR LB dedes o C M
167 FALJA120 160 i LJ 12 150LB A105N NE 596A1 518 315 2980. 5530 : 152 159
82 F34WSAA300 . 2 | WN 30 300LB STD RF A105N B16.47/A NE 510A1 515 312 2940, 5510 H ) - 150 158
Cﬁwz F34WSAA300 3 . WN 30 300LB STD RF A105N B16.47/A NE 516A1 513 a1 28680 5420 . . ' 150 157
(774 FeawAR 192 - WN 6 BOOLS XS/80 RF A108N NE " 6O8T1 514 303, 29,80 54,20 ; ) ) 1 149 157
0’278 F1512WA0B0 10 : WN 6 15005 $120 RF A105N NE 614A1 518 312, 29301 54,00 : ! i 150 157
(0781 FETBWALE0 2’ WN 16 500LB S80 RF A105N NE - 510v4 813 . 318 3100 5830 . 148 156
281 FET3WA160 16 * WN 16 600LB S80 RF A105N NE * 580A1 518: 315  2940: 5520 i - 150 158
Csz FSBA100 7 " BLIND 10 900LB RF A105N NE 457V1 516 319: 31,00: 58301 : ; 149 157
. : ' . !
i i i :
H i ; i y
H i !
i : ! !
mﬁﬁ%ﬂf?i COMPOSECION QU!MICA STEEL MAKER'S LADLE ANALYS!S ANALYSE CH{M!QUE - Las dimensiones y la condicion superficiat se hatlaron satfsfactoria
e e e e - - BT e s T - .condit re found ecceptable
EN,DCouIée: cY% - COSi%: Mn% P%: S% . Cr % Ni % MO% Nb%, V% C”% A% T‘% : N% ' CEq% -f;,:fi’;r::s?::ss;#:t:fs d::ﬁlr?gcve/esonf!salisfalsaﬁrs
457Vt 1 0,200 ' 0,220 : 0,890 0014 : 0,001 Eo.150 _0,110 0,040 j 0001 6003 0250 , 0,025 ; 0,000 ¢ 0000 @ 0411 : _Losmate,,a,esmdosm,m,asnwmasap,,m,e.
COS510A1 1 0,200 © 0210 - 0970 0,007 - 0,004 0080 . 0,090 0020 i 0001 | 0,003 , 0240 . 0,023 : 0000 : 0000 0,400 M requi are
O S510vV1 ; 0,200 . 0210 0870 0007 : 0004 : 0,060 0090 0,020 ; 0001 ¢ 0,003 ; 0240 0,023 ; 0000 0,000 0400 ° ,,_esnwssapp,,wb,essm,mmdées
Gy 515A1 ¢ 0,180 ; 0,230 ; 1,000 ; 0008 * 0009 © 0110 0,100 0030 i 0002 : 0002 i 0,260 = 0,028 : 0,000 { 0,000 : 0,398
~— 580A1 ! 0,180 0,180 ' 1,020 = 0010 . 0008 : 0050 0,100 0,020 * 000t : 0,003 0260 - 0,029 : 0000 (000 0393 . EL INSPECTOR
«— 596A1 | 0210 ' 0260 ! 086C . 0008 | 0002 ‘0090 0100 0,040 . 0001 i 0602 ; 0230 . 0,031 © 0,600 : 0000 . 0,402 Works inspector - Linspecteut
608T1 | 0,180 | 0,190 0,830 ~ 0,014 : 0720 ' 0080 (100 0,020 | 0,002 . 0,001 - G280 , 0000 - 0000 : 0000 0368 :
614A1 : 0990 0,240 . 1,060 0013 ° 0008 0,100 0,020 ° 0,240 0,022 : 0,000 0408

Remarks
Obssrvations

) OBSERVACIONES:

+ 0,070 0,00t i 0,001

N_NORMALIZED AT 960 C AND ALLOWED TO COOL IN STILL AIR

0,000 *




